Gig Harbor
City Council Meeting

March 12, 2007
6:00 p.m.

A

“IG HARBO"

®
“THE MARITIME CITY”



AGENDA FOR
GIG HARBOR CITY COUNCIL MEETING
March 12, 2007 - 6:00 p.m.
CALL TO ORDER:

PLEDGE OF ALLEGIANCE:

CONSENT AGENDA:
These consent agenda items are considered routine and may be adopted with one motion as per Gig
Harbor Ordinance No. 799.
1. Approval of the Minutes of City Council Meeting of February 26, 2007 and Special City Council
Meeting of February 28, 2007.
Correspondence / Proclamations: a) Red Cross Month b) Women'’s History Month.
Receive and File: 2006 Court Statistics.
Hearing Examiner Contract.
Contract for Attorney Services - Rick Aramburu.
Wastewater Treatment Plant Sewer Plant Expansion - Consultant Services Contract.
[...]
shall continue in full force and effect and no further assignment shall be made without the
City's consent,

XV, Modification

No waiver, alteration, or madification of any of the provisions of this Agreement shall
be binding unless in writing and signed by a duly authorized representative of the City and
the Gonsuitant.

XiX. Entire Agreement

The written provisions and terms of this Agreement, together with any Exhibits
attached hereto, shall supersede all prior verbal statements of any officer or other
representative of the City, and such statements shall not be effective or be construed as
entering into or forming a part of or altering in any manner whatsoever, this Agreement or
the Agreement documents. The entire agreement between the parties with respect to the
subject matter hereunder is contained in this Agreement and any Exhibits attached hereto,
which may or may not have been executed prior to the execution of this Agreement. All of
the above documents are hereby made a part of this Agreement and form the Agreement
document as fully as if the same were set forth herein. Should any language in any of the
Exhibits to this Agreement conflict with any Janguage contained in this Agreement, then this
Agreement shall prevail.

IN WITNESS WHEREOF, the parties have executed this Agreement on this

day of , 200,

CWLTAI}T CITY OF GIG HARBOR
By: / Mfﬂ/ ; :)O By.

Its Principal Mayor
Notices to be sent to:
CONSULTANT Stephen Misiurak, P.E.
David McBride, P.E. City Engineer
Cosmapolitan Engineering Group City of Gig Harbor
711 Pacific Street 3510 Grandview Street
Tacoma, Washingion 98402 Gig Harbor, Washington 98335
(253) 272-7220 (253) 851-6170

APPROVED AS TO FORM:

LAPUbWOrks\DATAGONTRACTS & AGREEMENTS (Standard\20u7 Contraets\CansultantServicesCantract_Cosmo WWTP Upgrades-Expansion
Engr Repor 2.26-07.doc

7of 31



XVIl. Assignment

Any assignment of this Agreement by the Consultant without the written consent of
the City shall be void. If the City shall give its consent to any assignment, this paragraph
shall continue in full force and effect and no further assignment shall be made without the
City's consent.

XVIll. Modification

No waiver, alteration, or modification of any of the provisions of this Agreement shall
be binding unless in writing and signed by a duly authorized representative of the City and
the Consultant.

XiX. Entire Agreement

The written provisions and terms of this Agreement, together with any Exhibits
attached hereto, shall supersede all prior verbal statements of any officer or other
representative of the City, and such statements shall not be effective or be construed as
entering into or forming a part of or altering in any manner whatsoever, this Agreement or
the Agreement documents. The entire agreement between the parties with respect to the
subject matter hereunder is contained in this Agreement and any Exhibits attached hereto,
which may or may not have been executed prior to the execution of this Agreement. All of
the above documents are hereby made a part of this Agreement and form the Agreement
document as fully as if the same were set forth herein. Should any language in any of the
Exhibits to this Agreement conflict with any language contained in this Agreement, then this
Agreement shall prevail.

IN WITNESS WHEREOF, the parties have executed this Agreement on this

day of , 200

CONSULTANT CITY OF GIG HARBOR
By: By:

Its Principal Mayor
Notices to be sent to:
CONSULTANT Stephen Misiurak, P.E.
David McBride, P.E. City Engineer
Cosmopolitan Engineering Group City of Gig Harbor
711 Pacific Street 3510 Grandview Street
Tacoma, Washington 98402 Gig Harbor, Washington 98335
(253) 272-7220 (253) 851-6170

L:APubworks\DATA\CONTRACTS & AGREEMENTS (Standard)\2007 Contracts\ConsultantServicesContract_Cosmo WWTP Upgrades-Expansion
Engr Report 2-26-07 doc

7 of 31



APPROVED AS TO FORM:

=

City\Attorney

ATTEST:

City Clerk

LAPubworks\DATA\CONTRACTS & AGREEMENTS (Standard)\2007 Contracts\ConsultantServicesContract_Cosmo WWTP Upgrades-Expansion
Engr Report 2-26-07 doc

8 of 31



STATE OF WASHINGTON )

) SsS.
COUNTY OF )
| certify that | know or have satisfactory evidence that is the

person who appeared before me, and said person acknowledged that (he/she) signed this
instrument, on oath stated that (he/she) was authorized to execute the instrument and
acknowledged it as the

of Inc., to be the free and
voluntary act of such party for the uses and purposes mentioned in the instrument.

Dated:

(print or type name)
NOTARY PUBLIC in and for the
State of Washington, residing at:

My Commission expires:

L:\Pubworks\DATA\CONTRACTS & AGREEMENTS (Standard)\2007 Contracts\ConsultantServicesContract_Cosmo WWTP Upgrades-Expansion
Engr Report 2-26-07 doc

9 of 31



STATE OF WASHINGTON )
) SS.
COUNTY OF PIERCE )

| certify that | know or have satisfactory evidence that _Charles L. Hunter is the
person who appeared before me, and said person acknowledged that (he/she) signed this
instrument, on oath stated that (he/she) was authorized to execute the instrument and
acknowledged it as the Mayor of Gig Harbor to be the free and voluntary act of such party
for the uses and purposes mentioned in the instrument.

Dated:

(print or type name)
NOTARY PUBLIC in and for the
State of Washington, residing at:

My Commission expires:

L:\Pubworks\DATAVCONTRACTS & AGREEMENTS (Standard)\2007 Contracts\ConsultantServicesContract_Cosmo WWTP Upgrades-Expansion
Engr Report 2-26-07 doc

10 of 31



EXHIBIT A — Scope of Work

Task 1 — Technical Memorandum (Phase 1 Improvements)

Objective/Need for Phase 1 Improvements

The Phase | Improvements Technical Memorandum is an intermediate step in the WWTP Phase
I Improvements Design. The Phase | Improvements Technical Memorandum will update
construction costs, facility design criteria, and layout for near-term improvements lo bring the
WWTP to the currently permitted 1.2 mgd annual average/1.6 mgd maximum month capacity.
The basis for the Phase I Improvements Technical Memorandum is the 2003 Wastevwater
Treatment Plant Improvements Engineering Report ((‘osn‘mopolimn Engineering Group and [L.R
Esvelt Engineering; approved by WDOE October 21, 2003). The Phase | Technical
Memorandum will provide the basis for the Phase | ])]c\ﬂ[ improvements design, provide accuracy
for budgeting, and support construction funding applications. The detailed engineering services
design scope of work and budget [or the Phase I Improvements (Task 3 herein) will be developed
following completion of the Phase | Technical Memorandum.

The Phase | Improvements will be the first of several phases in the WWTP 20-ycar
upgrade/expansion plan. The Phase I Improvements will increase the plant capacity to the
NPDES (¥ \’ L\()()7“>9§-7) permitted [low capacity of 1 6 mgd maximum month and loading
capacity of 3,680 Ibs/day BOD and 3,680 lbs/day TSS. Due to operational problems and
equipment C‘dpd(_‘lty limitations as described in the 2003 Wustevwater Treatment Plunt
Improvements Fugineering Report, the current WWTP does not have capacity to meet presently
permitted flows.

The 2003 Wastevwater Treatment Plant Improvemenis Engineering Report makes a number of
recommendations for improvements to achieve the permitted capacity. Several of the
recommendations have been completed. These include modifications to acrobic sludge digestion
and the existing center anoxic basin and west aeration basin weir (1o stop short circuiting).
Further modilications required to bring the plant up to the permitted capacity and Lo correct
operational problems are shown on Figure 1. Thesc include:

o Addition of a third 45 foot diameter secondary clarifier to reduce peak overflow rates and
provide better sludge settling.  [Box 1, Figure 1]

o Clarifier flow distiibution box with mixed liquor recirculation pumping and provision for
a 4" clarifier. Distribution box will equally divide flows to clarifiers and allow a clarifier
(o be removed from service. Mixed liquor recirculation is required with the new anoxic
basin [Box 2, Figure 1]

Civ of Gig Harbor 11 of 31 Fxhihin A = Seape of Work and Budger
WP Cpgrade Expansion Engieering Keport Febrian 20200




o Relocation of return and waste activated sludge pumping facilitics to a new building (or
add-on 1o existing building) to prevent problems with {reezing and protect equipment

~id

. . . N i .
along with piping and other changes required for the 3' clarificr. [Box 3, Figure 1]

o New headworks building with fine screcning, grit removal, influent flow measurement,
and influent sampler. The new building will control odors. The new screen will meet
Fcology mandated reliability requirements, dewaler and compact the screenings, and
provide additional capacity to treat the peak flow including Pump Station No 2 and 3.
Grit removal is needed to prevent the current accumulation in the aeration basins and
protect downstream equipment [Box 4, Figure 1]

o Odor control facilities sized for influent building and future dewatering building to
contain odors. [Box 5, Figure 1]

o New laboratory and stafT offices in remodeled museum building to better facilitate
operations and maintenance aclivities for the plant. [Box 0, Figure 1]

o Effluent pumping upgrade or completion of onshore outfall. The onshore outfall is
limiting effluent flow capacity with current efffuent pumps. [Box 7, Figure 1]

o Aeration basin flow distribution box with provision for a 4" aeration basin. It is required
to proportion the flows (o the aeration basins and mix and distribute the RAS with the
influent and slow the peak flows to a quiescent condition to allow uniform (low over cach
weir without allowing solids to settle (as is currently the case). [Box 8, Figure 1]

o New Anoxic Basin Number | divided into two cells. Two complete mix anoxic zones in
the existing aeration basin arc currently used as a temporary solution for pH and overall
activated sludge process control. However, recent operating experience has shown it is
not possible to maintain year-round activated sludge process control without a separate
anoxic basin and recirculation of mixed liquor. [Box 9, Figure 1]

o In-plant drainage pump station for all existing and new basins and tanks. Without the
pump station, basins and tanks cannot be easily drained for maintenance. [Box 10, Figure

H

o  Existing acration basin modifications, included dilfusers, blower, and process control
improvements. Blower and air piping modifications are required to balance and control
air-flow to each basin, with one blower designated (o each basin, plus a standby.
Currently, it is not possible to balance air flow or control dissolved oxygen
concentrations. [Box 11, Figure 1]

additions and changes above. [Box 12, Figure 1]

Ciny ‘(_g/’ (':fg //(“bf)_.l o , ) ‘ 12 of 31 Ixhibu A = Scape of Work ‘”“ﬁ /hzﬂ«/‘wz
WP Upgrade’Fxpansion Engimecring Report February 20200



The Phase 1 Improvements layout and design will consider space and equipment
requirements for future expansions to meet flow and wasteload projections through the 20-
year planning horizon.

Task 1.1 - Meetings with Plant Operators
This subtask includes two meetings with plant operators Lo solicit input on required
facilitics, operational problems and solutions, degree of automation and control desired,
and to obtain treatment plant records (i.c., discharge monitoring reports and other
operational histories).

Task 1.2 - Site Plan/Design Criteria/Cost Estimate Update

The Phase T Improvements Technical Memorandum will update (amend) the 2003
Engineering Report, including a new site plan, updated design criteria, and updated
construction costs. The electrical and 1&C portion of the services will include site visit
by RSE (Richard Sample) and AIA (Jon Mathison), power one-line diagram, signal
system one-line diagram, load calculations, and an electrical technical memorandum to
include in the overall Technical Memorandum, The Technical Memorandum will state
the expected capacity life of the Phase [ Improvements based on preliminary (low
projections [rom HDR.

Deliverable Products: Four draft copies (including electronic copy) and four final copies
(including electronic copy) delivered to the City. Drawings will be in Autocad 2000, full
(24x36) and hall-size (11x17).

Cirv of Gig Harboi 13 of 31 Exhihic 4~ Scope of Work and Budget
W TP Cpgrade-Expansion Enginecring Report Fohruary 2002007



Task 2 - WWTP Upgrade/Expansion Engineering Report

Objective

The Engineering Report will develop a WWTP Upgrade/Expansion plan for a 20-year planning
horizon. The Engineering Report will meet the requirements of WAC 173-240-060 and contain
sulficient detail such that construction plans and specifications may be prepared without
significant changes to plant facilities, flows and wasteloads, and major process design criteria.
The Engineering Report will incorporate or reference prior and companion reports needed for
Fcology approval, These include the treatment plant outlall/discharge pre-design report and
available water reuse studies. The Engineering Report will be developed simultaneously and in
coordination with a General Sewer Plan being prepared by HDR, Inc. The State Environmental
Policy Act (SEPA) process will be followed for plan adoption. The 20-Year Plan [nginecring
Report will include improvements to be constructed under Phase | of the WWTP
Upgrade/Expansion as detailed in the Phase 1 Improvements Technical Memorandum (Task 1).

Task 2.1 — Project Management

2.1.1  Kick-Off Meeting/Project Meetings with City

This subtask includes project meetings with the City throughout the duration of the w ork
on the 20-Year Plan Engincering Report and SEPA.

2.1.2  Preliminary Engineering Conference with Icology

This subtask is for preparation for and attendance of a meceting between the City,
Ecology, CEG and H.R. Esvell Engineering to discuss upgrade expansion planning, and
in particular, the City’s decision to proceed with design of the Phase [ upgrades in 2007
following preparation of the Phase I Technical Memorandum, It is assumed Ecology will
view the Phase | Technical Memorandum as a clarification of the 2003 Engincering
Report with no further approvals needed. This subtask mcludes working with Ecology in
obtaining approval of the 20-Year Plan Engineering Report.

2.1.3  Administrative and Quality Assurance
This subtask encompasses project management responsibility for maintaining project

[iles, project correspondence, subconsultant team coordination, invoicing, status reports,
and quality assurance reviews.

Cuy of Gig Hurbor 14 of 31 Fxhibir A = Scope of Work and Budger
WP Upgrade Expanston Enginecring Repart February 200 2007




2.1.4  Coordination with General Sewer Plan Update

This subtask involves coordination with HDR, Inc. on the General Sewer Comprehensive
Plan Update and to assure integration and consistency between the General Sewer Plan
Update and 20-Year Plan Enginecering Report.

Assumptions: Preliminary and final influent {low projection statistics are required from
HDR. It is assumed HDR flow projection methodology will be referenced.

Task 2.2 — 20-Year Plan Engineering Report
2.2.1 Background/Flow & Loading Projections

This subtask includes the background sections of the 20-Year Enginecring Report,
deseription of the site and existing plant capacity and adequacy, identification of current
site constraints and treatment needs, demographics and land use (integrated from General
Sewer Plan), flow projections (integrated from General Sewer Plan), and wasteload
projections (to be developed). The Engineering Report will cover improvements for the
General Sewer Plan projected 20-Year flows and wasteloads.

I
I3
v

Liquid and Solids Streams Alternatives Analysis, Design Criteria & Hydraulic
Profile

This subtask includes treatment process and equipment alternatives analysis for both
liquid and solids (sludge) streams, development of design criteria for treatment plant
upgrades, layout of future lacilities, evaluation of plant redundancy to meet Ecology
guidelines, incorporation of the Phase T Improvements, completing detailed sizing